Profess:onal Serwce Equrpment

= 35013 Leonard Rd PartS & Placard LiSt
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T géa;usac'om' Wheel Lift System

Air Control Unit List
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Air Inlet Port
Install Customer-Supplied

Quick Coupler Here
Air Exhaust
Spool Port
ltem Qty Part Number Description
T, T, 1-312-91011............. Valve Bracket
Do j 4-312-91013............. Valve Body
D cnmmmnnare 4. 1-275-21004............. Plug
C: S—— 2 — 1-312-91002............. Spool
5, . 1-312-91003............. Cup
(S 2 0-390-00005............. 0O-RIng 11/32 OD 7/32 1D, ARP-009, 70 Duro, Buna-N
T cosnigmai e 1-233-12001............. Spring, Compression, .420 OD
S | — 0-200-31113............. Capscrew, Hex Head, 5/16-18 UNC, Steel, Grade 5, 2 3/4" Long
Diccsesna 4. 0-202-10601............. Screw, Binder Head, #6-32 UNC, Brass, 1/4" Long
10.......... 2 1-232-20126............. Lever Handle Drilled
£ [ pem—— 7. 0:203-51003.....cconusiun Nut, 1/4 Palnut, Washer Cap Type, PW25009, Plated
12, T, 8-009-60038............. Bar, Round, 1/4 Dia, EMS 1-2, 3 15/16" Long
13, Ao, 1-390-10006............. Seal, 15/32 OD, 3/16 1D, 1/8 Deep
14 s 1 ossmvens 1-203-01102............. Nut, Hex, 5/16-18 UNC, Steel, Plated, Self Locking
;- S p A 1-272-12003............. Coupler Plug, Male, 1/4-18 NPT
[ —— 12— 1-274-02004............. Adapter, 90, Ext. Pipe / Int. Pipe
[ S o —— 1-353-49158............. Expansion Plug
18.......... I 1-312-91004............. Screen
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dwilson
Sticky Note
WL-40  air valve 920-01007


Final Assembly Parts List

Item | Qty Part Number | Description
1 1 202-01903 | Capscrew Special, Hex Head, 1"-8 UNC, Steel, Plated,Grade 8, 7.250" Long
2 1 441-03003 | Bearing, Cylindrical, 1 1/2 O.D. X 1 1/32 L.D,, 5.100" Long
3 1 480-00033 | Roller Wheel, 5" Dia. X 5" Long
4 2 441-05001 | Bearing, Cylindrical, 1 3/4 O.D. X 1 1/2LD. X 2.000" Long
5 1 204-11901 Washer, Lock, Split Type, 1", Med, Steel, Unplated
6 1 203-11900 | Nut, Hex, Jam, 1-8 UNC, Steel, Plated
7 2 233-02008 | Spring, Extension, .437 Dia., 5" Long
8 2 870-02017 | Downstop Release Handle Weldment
9 2 232-20127 | Grip, A371D.X 1 1/2" Long
10 2 203-51003 | Nut, 1/4, Palnut, Washer Cap Type, PW25009, Plated
11 2 235-21023 | Roll Pin, 1/4 Dia., 1 3/8" Long
12 2 920-04001 | Pin Support Bracket
13 2 200-31102 | Capscrew, Hex Head, 5/16 - I8UNC, Steel, Plated, Grade 5, 1/2" Long
14 2 204-11103 Washer, Lock, Split Type, 5/16, Med., Steel, Unplated
15 2 920-01006 | Fornt Caster Arm Subassembly
16 2 870-02009 | Caster Extension Weldment
17 2 480-11034 | Caster, Swivel Stem, @4.000 Phenolic Wheel
18 2 233-16001 | Spring, Compression, 2 29/32 0.D. X 5" Long
19 2 233-15005 | Spring, Compression, 2 1/4 O.D. X 5" Long
20 1 920-02002 | Top Weldment, WL-40
21 1 275-11001 | Elbow, 1/4 NPT, 90°, 150# Maleable Iron
22 1 271-02002 | Hose Assembly, Single Wire Reinforced, 1/4 I.D., SAE 100R7, 25" Long
23 2 232-20001 Handle Grip, 7/8 I.D. X 5" Long
24 1 870-04078 Handle
25 2 200-31008 | Capscrew, Hex Head, 1/4-20 UNC, Steel, Grade 5, Plated, 1 1/2 Long
26 l 920-01002 | Pin & Chain Subassembly, WL - 40
27 1 272-12002 | Quick Disconnect
28 2 200-31708 | Capscrew, Hex Head, 3/4-10 UNC, Steel, Plated, Grade 5, 1 1/2" Long
29 2 204-01711 | Washer, Special, 1 1/2 O.D., 49/64 1.D., 1/16 Thick
@ 30 1 920-01005 | Piston Subassembly, WL-40 @
31 1 202-01713 | Capscrew, Special, 3/4-10UNC, Steel, Grade 8, Plated, 6" Long
32 3 204-11700 | Washer, Lock, 3/4, Split Type, Med,. Steel, Plated
33 3 203-01701 | Nut, Hex, 3/4 - 10UNC, Regular, Steel, Plated
34 2 920-04002 | Upstop Block, WL-40
35 2 200-31726 | Capscrew, Hex Head, 3/4-10UNC, Steel, Grade 5, Plated, 8" Long
36 1 920-02006 | Base Weldment, WL-40
37 1 202-01413 | Capscrew, Hex Hd., 1/2-13UNC, Stl, Pltd, Gr 5, 2 1/4" Lg, Full Lgth Thrd
38 1 203-01400 | Nut, Hex, 1/2-13UNC, Reg., Steel, Plated
39 2 441-59010 | Bearing, Plain, Linear Slide Pad w/Insert Nuts
40 3 200-31218 | Capscrew, Hex Head, 3/8-16UNC, Steel, Grade 3, Plated, 4" Long
41 4 204-11202 | Washer, Lock, S/T, 3/8, Med, Steel, Plated
42 2 202-01708 Capscrew, Special, 3/4-10UNC, Steel, Grade 5, Plated, 4 3/4" Long
# 43 2 203-01705 Nut, Hex, 3/4-10UNC, Steel, Plated, Self Locking )
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dwilson
Sticky Note
Piston subassembly 920-01005 includes, piston weldment, packing mold (cup), wiper ring, washer & retaining ring.  For complete reseal.

dcarpenter
Sticky Note
Cup Part # 391-05015 
Wiper Ring 390-16004


(\/FBase Post .

@ @ (8) ()

Page 3 of 5
DN022706 © 2006 Gray Automotive Products Co. 670-90429



I3 i
T

N

.

bt \ N
(G2(3)s)
Z 7
’\

/ 1
<

/7

A1
=]
/
{

Wl

i
g j §
Page 4 of 5

DNO022706 © 2006 Gray Automotive Products Co. 670-90429

r_
4
q




Placard List

Item Qty Part Number | Description
1 1 670-10198 Information Placard, Warning, Hose Pinching
2 1 670-10203 Information Placard, Air Hose Replacement
3 1 670-10329 Information Placard, Warning, Operating Instructions, Wheel Lift System
4 1 670-10192 Information Placard, Downstop Pawl
5 1 670-10176 | Information Placard, Multi-Language
6 1 670-00280 Identification Placard, WL-40
7 1 670-10165 Information PLacard, Made In USA
8 1 670-10230 Information Placard, Tire Placement
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